
Service Parts List R255DWS-T
EU 220-240V255mm Drywall Sander

V4 ALL PARTS
078-0012

A - HANDLE GROUPB - GEARBOX GROUPC - MOTOR HOUSING GROUP

D - TRIANGLE SANDING HEAD GROUP

E - ROUND SANDING HEAD GROUP

F - ATTACHMENT GROUP
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A1 078-0401 LEFT MAIN HANDLE 1

A2 078-0402 LEFT STENT 1

A3 078-0403 CABLE STRAIN RELIEF 1

A4 F-W-4-1-ST-BO WASHER 14 x 4 x 1 1

A5 F-TFPX-M4-18-ST-BO SCREW THREAD FORMING M4 X 18 1

A6 F-TFPX-M4-14-ST-BO SCREW THREAD FORMING M4 X 14 2

A7 078-0404 CABLE RESTRANT SADDLE 1

A8 078-0405 DOUBLE CONDUCTOR HOSE 460MM 1

A9 F-TFPX-M4-25-ST-BO SCREW THREAD FORMING M4 X 25 1

A10 078-0406 HOOP 1

A12 078-0407 DUAL CHANNEL 1

A13 078-0408 "FRONT DOUBLE CHANNEL ALUMINUM TUBE 
46.6*30.3*0.9*210" 1

A14 078-0409 FRONT HINGE SLEEVE 1

A15 078-0410 CORE PULLING WILLOW NAIL 2

A16 078-0411 FOAM PAD 1

A17 078-0412 REAR HINGE SLEEVE 1

A18 078-0413 ROUND PIN 5 X 34 1

A19 078-0442 PCB (UK/EU 230V) 1

A20 078-0415 TWO PIN CAPACITOR (UK/EU 230V) 1

A21 078-0416 SMALL SQARE SWITCH 1

A22 078-0417 SWITCH PUTTER 1

A23 078-0418 SWITCH BUTTON 1

A24 078-0419 ROUND PIN 1.5 X 11.8 1

A25 078-0420 TRIGGER LOCK 1

A26 078-0421 ROUND PIN 5 X 28 1

A27 078-0422 TWO-CORE FLAT WIRE 2

A28 078-0423 MASTER HANDLE ASSEMBLY 1

A31 078-0426 REAR DOUBLE CHANNEL ALUMINUM TUBE 1

A32 078-0427 HEADLESS THREAD 2

A33 078-0428 ROUND PIN 5 X 30 1

A34 078-0429 ROUND PIN 5 X 16.8 1

A35 078-0430 BRACE 1

A36 078-0431 LOCKING LEVER 1

A37 078-0432 DOUBLE SIDED SHEATH 2

A38 078-0433 SMALL SWITCH 1

A39 078-0434 LED 1

A40 078-0435 LED LENS 1

A41 078-0436 RIGHT STENT 1

A42 F-TFPX-M4-16-ST-BO SCREW THREAD FORMING M4 X 16 20

A43 078-0437 FRONT HINGE SLEEVE SIDE PANEL 1

A44 078-0438 LEFT SIDE HANDLE 1

A45 078-0440 POWER CABLE & PLUG 230V 3M (EU) 1

A46 078-0442 CABLE SLEEVE 1

A47 078-0443 RIGHTMAIN HANDLE 1

A49 078-0444 END CONNECTOR 1

A50 078-0445 LOCK LOOP 1

A51 078-0446 SECONDARY HANDLE SEAL SLEEVE 1

A52 078-0447 FOAM GASKET 1

A53 078-0448 SINGLE CHANNEL ALUMINUM TUBE 27.6 X 1 X 550 1

A54 078-0449 EXTENDED ROD GUIDE SLEEVE 1

A55 078-0450 RIGHT SIDE HANDLE 1

A56 078-0451 FRONT HINGE SLEEVE REAR SIDE PANEL 1

A57 F-TFPX-M4-16-ST-BO SCREW THREAD FORMING M4 X 16 2

B1 F-TFPX-M4-16-ST-BO SCREW CROSS HEAD TAPPING M4 X 16 4

B2 078-0452 UPPER CAP ASSEMBLY 1

B5 078-0454 BEVEL TEETH GEAR 1

B6 F-SPHPZ-M4-14-ST-BO SCREW PAN HEAD POZIDRIV M4 X 14 2

B7 078-0455 LEFT ACTIVITY SLEEVE 1

B8 078-0456 ROUND PIN 3 X 20 1

B9 078-0457 HEAD ASSEMBLY 1

B13 078-0459 RECTANGULAR RING 1

No. Part Code Description Qty

B14 078-0460 RIGHT ACTIVITY SLEEVE 1

B15 078-0461 LOCK SHAFT ASSEMBLY 1

B18 078-0464 WOODRUFF KEY 3 X 3.5 X 10 1

B19 078-0465 BEVEL GEAR SHAFT 1

B20 078-0466 LEFT SUPPORT BLOCK 1

B21 F-SPHPZ-M4-8-ST-BO SCREW PAN HEAD POZIDRIV M4 X 8 2

B22 078-0467 REST SPRING M6 1

B23 078-0468 FOUR TOOTH CONNECTING SLEEVE 1

B24 078-0469 GASKET ø24 ø17 3 X 3 1

B25 078-0470 FOUR TOOTH SHAFT 1

B26 078-0471 LOCK PLATE 1

B27 F-SCHPZ-M4-12-ST-BO SCREW COUNTERSUNK HEAD POZIDRIV 4

B28 078-0472 RIGHT SUPPORT BLOCK 1

B29 F-CCINT-4-080-ST-BO CIRCLIP 4 X 0.8 1

B30 078-0473 SPRING 5.2 1

C1 078-0474 WOOL RING 1

C2 078-0475 WOOL GASKET 1

C3 078-0476 ROTOR ASSEMBLY (UK/EU 230V) 1

C9 078-0482 FAN BAFFLE 1

C10 F-SPHPZ-M4-55-ST-BO SCREW PAN HEAD POZIDRIV M4 X 55 2

C11 078-0483 STATOR (UK/EU 230V) 1

C12 078-0485 CABLE STRAIN RELIEF 1

C13 078-0486 MOTOR HOUSING 1

C14 F-SPHPZ-M4-20-ST-BO SCREW PAN HEAD POZIDRIV M4 X 20 4

C15 F-TFPX-M3-8-ST-BO SCREW THREAD FORMING PAN HEAD 2

C16 078-0487 COIL SPRING 2

C17 078-0488 CARBON BRUSH (UK/EU 230V) 2

C18 078-0490 CARBON BRUSH HOLDER 1

C19 078-0491 MOTOR HOUSING PRESS BLOCK 1

C20 F-TFPHS-M4-12-ST-BO SCREW THREAD FORMING PAN HEAD SLOTTED 2

C21 078-0492 MOTOR HOUSING CAP 1

C22 F-SPHPZ-M4-14-ST-BO SCREW PAN HEAD POZIDRIV M4 X 14 2

D1 F-SPHPZ-M4-8-ST-BO SCREW PAN HEAD POZIDRIV M4 X 8 6

D2 F-TFSHC-M4-10-ST-BO SCREW THREAD FORMING SOCKET HEAD CAP 
M4 X 10 2

D3 F-W-M4-080-ST-BO WASHER M4 1

D4 078-0493 BUCKLE PLATE 1

D5 078-0494 TRIANGLE DISC FRONT COVER ASSEMBLY 1

D22 F-SPHPZ-M4-12-ST-BO SCREW PAN HEAD POZIDRIV M4 X 12 1

D23 078-0505 ANTI SPIN CAP 1

D24 078-0506 SPRING 1

D25 F-SPHPZ-M4-16-ST-BO SCREW PAN HEAD POZIDRIV M4 X 16 23

D26 078-0507 TRIANGLE PLATE DUST COLLECTION CHANNEL 1

D27 078-0508 TRIANGULAR DISK BASE 1

D28 F-SPHPZ-M4-16-ST-BO SCREW PAN HEAD POZIDRIV M4 X 14 6

D29 078-0509 ANTI ROTATION PIN 1

D30 078-0510 TRIANGLE PAD 1

D31 078-0511 RUBBER BUSH 3

D32 078-0527 SOFT STRIP 3

D33 F-W-14-4-1-ST-BO WASHER 14 X 4 X 1 4

D34 078-0528 O-RING 9 X 4 X 2.4 4

D35 F-TFPX-M4-12-ST-BO SCREW THREAD FORMING M4 X 12 4

D36 078-0514 ECCENTRIC BLOCK 1

D37 F-CCINT-15-ST-BO CIRCLIP 15 1

D38 078-0515 BEARING ALUMINUM COVER ASSEMBLY 1

D42 078-0517 TRIANGLE GRINDER 1

D43 F-TFPX-M4-8-ST-BO SCREW CROSS HEAD TAPPING M4 X 8 3

E1 F-SPHPZ-M4-8-ST-BO SCREW PAN HEAD POZIDRIV M4 X 8 6

E2 F-TFSHC-M4-10-ST-BO SCREW THREAD FORMING SOCKET HEAD CAP 
M4 X 10 2

E3 F-W-M4-080-ST-BO WASHER M4 1

E4 078-0493 BUCKLE PLATE 1

E5 078-0494 DISK FRONT COVER ASSEMBLY 1

E19 F-SPHPZ-M2-13-ST-BO SCREW PAN HEAD POZIDRIV M2.9 X 13 6

E20 F-W-8.5-3.2-1-ST-BO WASHER 8.5 X 3.2 X 1 6

E21 078-0525 RUBBER SLEEVE 1

E22 078-0521 DISK 1

E23 F-SPHPZ-M4-16-ST-BO SCREW PAN HEAD POZIDRIV M4 X 14 6

E24 078-0526 DUST RING 1

E25 F-TFPX-4-14-ST-BO SCREW CROSS HEAD TAPPING M4 X 14 6

E26 078-0522 BUSH SEAT SPRING 6

E27 078-0523 BRUSH HOUSING 1

E28 078-0524 ROUND SANDING PAD 1

E29 F-W-6-ST-BO WASHER 6 1

E30 F-TFSHC-M6-14-ST-BO SCREW THREAD FORMING SOCKET HEAD CAP 
M6 X 14 1

F1 078-0225 4.8M TELESCOPIC TUBE 1

F2 078-0226 INTERMEDIATE JOINT 1

F3 078-0227 HEXAGON SOCKET WRENCH 1

F4 078-0228 DUAL PURPOSE SCREWDRIVER 1

F5 078-0229 HOSE FITTINGS 1

F6 078-0230 HOSE FITTINGS 1
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